
 

Ilisu HEP CoE 
 
 

 
 

300833.01 
February 13, 2008 

 
 

 
 

Ilisu Hydropower Project, Turkey 
 
 

Sub-Committee on Environment: Final Report 
 

First Site Visit Dec. 2-11, 2007 
 

Report Prepared on Behalf of  
Euler Hermes (Germany), OeKB (Austria) and SERV (Switzerland) 

 



   
 
   

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Contact: 
 
 
 
 
 
 
 
Dr. Robert Zwahlen 
CoE Chairman 
e-mail ilisu-coe.eech@poyry.com  

 
 
 
 
 
 
 
 
 

 



Ilisu Hydropower Project, Turkey Page i 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

Contents 
 

LIST OF ACRONYMS AND ABBREVIATIONS ......................................................................... IV 
[...]
objects; four grit removal tanks for the removal of heavy inorganic solids; four primary 
sedimentation tanks for the partial removal of organic solids. The wastewater from the 
sedimentation tanks is discharged into the Dicle river without any further treatment. The 
settled sludge from the primary sedimentation tanks is pumped to two gravity thickeners 
to decrease the water content of the sludge. The thickened sludge is then pumped to two 
anaerobic digesters wherein the sludge is decomposed by anaerobic bacteria and 
methane is generated. The sludge age in the digesters is about 34 days. The methane 
generated is stored in a 3350 m3 storage tank. Any methane in excess of the storage 
capacity is burned. The digested sludge is further treated with two belt filter press units 
to obtain %20 solids concentration. This dewatered sludge is stored in sludge drying 
beds, subsequently to be hauled to land disposal sites via trucks. 

This treatment plant must be upgraded by the addition of aeration, biological 
phosphorus removal, and final clarifier units followed by a disinfection facility. 
Ultraviolet (UV) disinfection will appropriate for such a wastewater treatment plant. 
Current, none of the primary pollutants carbon, nitrogen, and phosphorus (C, N, P) are 
reduced to acceptable levels. Upgrades are necessary for effective removal of these 
pollutants. The upgrade alternatives can be summarized as follows: 



Ilisu Hydropower Project, Turkey Page 12 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

1. Carbon removal can be achieved by adding aeration tanks and final clarifiers. In this 
way, suspended solids and BOD will reduced to satisfy secondary treatment 
requirements, but not the requirements of discharge to sensitive zones (P < 1 mg/L and 
N < 10 mg/L; see the table labelled “Table 36” pasted below). This is because P and N 
will not be removed sufficiently.  

2. Addition of a biological phosphorus unit after the existing primary sedimentation 
tanks, followed by aeration and final clarifier units for the removal of suspended solids 
and BOD (carbon content) of the wastewater.  The anaerobic biophosphorus removal 
tanks should have a hydraulic detention time of about 30 to 45 minutes. While this 
option is better that the first option mentioned above, denitrification cannot be achieved 
in this way. 

3. Addition of a biological phosphorus unit after the existing primary sedimentation 
tanks, followed by aeration and final clarifier units for the removal of suspended solids 
and BOD of the wastewater. De-nitrification can also be achieved by building larger 
aeration tanks and keeping a portion of these tanks in anoxic (devoid of oxygen) 
conditions. In this way, the treatment plant will have been converted to the A2O process 
for the removal of carbon, nitrogen, and phosphorus. This process will yield a 
sufficiently treated wastewater that can be discharged into sensitive receiving water 
bodies.  

It should be noted that denitrification requires carbon. A significant portion of the 
carbon in the raw wastewater, however, is removed in the primary sedimentation tanks 
for the production of methane gas. For successful nitrogen removal, some or all 
methane production will have to be ceased so that the carbon in the wastewater is 
available for denitrification. Currently, the methane produced is used only to heat the 
digesters and to heat the administration buildings in the plant. There is no electricity 
generation from methane in the plant.  

About 50% of the operational cost of a WWTP plant is due to aeration. This means that 
the operational costs of the Diyarbakır WWTP plant will increase any one of the options 
explained above is implemented. 

 

 

 

 

 

 

 



Ilisu Hydropower Project, Turkey Page 13 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

Table 3-4: Requirements for discharge from Urban Wa stewater Treatment Plants 

 

During the site visit to Diyarbakır, it was observed that untreated wastewater was being 
discharged into the Dicle river at one point (the rest of the wastewater being collected 
and sent to the WWTP). Two pictures showing this discharge are Photo 5 and Photo 6. 
All such discharges must be terminated to prevent pollution in the dam area. 

Furthermore, the WWTP was shut down for maintenance during the site visit. This 
means that all the collected wastewater was bypassing the treatment plant and was being 
discharged without any treatment. The reason for the shutdown was a plant modification 
to solve a problem regarding excessive grit accumulation at the head of the screw 
pumps during rainy days. The mentioned problem was reported to have caused plant 
shutdowns (and accompanying discharge of raw wastewaters without treatment) for a 
few months every year. With the modification that is underway, it is expected that such 
bypassing will be eliminated. This issue will require monitoring and follow-up.  



Ilisu Hydropower Project, Turkey Page 14 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

The following is an overall outline of the problems observed during the site visit. 

1. Grit collection in the wetwell before the Archimedes  pumps: 

The sewage contains high amounts of grit and the grit settles in the wet well 
before the Archimedes (Screw) pumps (Photos 1 and 8).  The Archimedes 
pumps can not lift the grit and due to excess grit accumulation the plant has 
to be stopped and the settled grit has to be cleaned. Unfortunately, the only 
by-pass availability is from the sewer trunkline before the plant. The plant 
was by-passing from this point to the Tigris River when the team visited the 
site. 

2. Clogging of grit conveyor pipes: 

The grit collection pipes were kept too long and frequent clogging of the 
pipes was experienced. The lines were shortened by the operator. 

3. Sludge Withdrawal System Clogging: 

The sludge withdrawal from the primary sedimentation tank fails. The 
operators are trying to solve this problem. The primary sludge line needs 
extensive attention since many fatal accidents happens due to H2S leak from 
these pipes. The operators were warned about this danger. The valve 
chamber of the primary sludge line has to be well aerated and equipped with 
H2S detectors and alarms. If possible it should be lifted above the ground to 
an open zone with a simple shelter. 

4. Grit accumulation at the bottom of the digester: 

The digesters can generate enough gas to heat the digesters and to supply 
heat to the office building.  There is no intension of generating electricity 
from the methane gas in the future. The generated gas may not be enough for 
this purpose. Also as explained earlier, the primary sedimentation may 
remove a part of the carbon necessary for the denitrification process. No 
study was conducted for this purpose.  

5. Pollution Parameter Measurements:  

There is an urgent need to measure the nitrogen parameters (organic 
Nitrogen, Ammonia and Nitrate) and top compare with the available carbon 
in the raw wastewater to evaluate whether enough carbon (BOD5) will 
remain after the primary sedimentation tanks for denitrification. DSI team 
has undertaken the analysis of the nitrogen compounds for the plant. DSI will 
supply the local DSI laboratory with a Kjeldahl Apparatus to make the 
required measurements. The samples will be collected and sent to the local 
DSI laboratory by the Diyarbakır Municipality. 

6. Information of PIU: 

M. Sait Tahmiscioğlu, the leader of the Environmental group of DSI/PIU 
accompanied us during the Diyarbakir WWTP visit. The problems identified 



Ilisu Hydropower Project, Turkey Page 15 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

were explained to the DSI group. They were fully informed of the 
requirements of the WWTPs and their consequences. 

7. Plans for Diyarbakir WWTP: 

There are no near future plans to extend the Diyarbakır WWTP to remove 
nitrogen and Phosphorous. No feasibility or a preliminary design was made 
in this respect.   

2. Observations at the TÜPRAŞ WWTP 

There are two separate parts of the WWTP in TÜPRAŞ: One smaller part (maximum 30 
m3/hr) is for the treatment of domestic wastewater generated within the plant 
(wastewaters from bathrooms, kitchens, showers, etc), and a larger section for the 
treatment of the industrial wastewater (maximum 190 m3/hr) from the oil refinery 
process. The total plant flow is currently about 70 m3/hr, i.e. below the maximum 
capacity. Furthermore, the management is planning to recycle treated wastewater to be 
used in cooling towers. As a result, the plant discharge is expected to further decrease in 
the future.  

The domestic wastewater treatment section consists of aeration followed by a clarifier to 
remove suspended solids and organic matter. The industrial wastewater treatment 
section contains oil and grease removal units (API separators), equalization basin where 
pH adjustments are made, followed by dissolved air flotation (DAF), and finally and 
activated sludge system consisting of aeration and final clarifier. Surface aerators are 
used in both sections of the WWTP. The sludge from the final clarifiers is sent to a 
thickener, the thickened sludge is then sent to centrifuges for dewatering. The sludge 
obtained is about 25% solids and is sent to cement factories for incineration. 

The following operational mistakes were observed during the site visit: 

1. The domestic WWTP was not being operated properly. The main problem was that 
sludge was not settled and recycled back to the aeration tank. It was observed that a 
significant portion of the wastewater entering the final clarifier was being recycled 
back to the aeration tank, instead of recycling only the settled sludge from the 
clarifier. As a result, a sufficient population of microorganisms in the aeration tank 
was not maintained. 

2. The DAF unit of the industrial WWTP was not operated properly. The water with 
dissolved compressed air was being injected into a mixing tank ahead of the DAF 
unit; this stream must be injected into the DAF unit to achieve flotation and removal 
of suspended solids. 

3. The effluent weirs of the final clarifiers of the industrial WWTP must be adjusted to 
achieve uniform and effective removal of clarified wastewater. 

During the site visit, instructions and a brief training were given to the WWTP operators 
for the correction of these mistakes. In principle, both the domestic and industrial WWT 
plants are adequate for the reduction of suspended solids, biochemical oxygen demand, 
and oil and grease content of TÜPRAŞ’s wastewaters. Additionally, the total 
wastewater discharge is very small compared to those of the domestic wastewaters 



Ilisu Hydropower Project, Turkey Page 16 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

generated by the various municipalities discharging into the dam area. It can be 
concluded that, if the WWTP is operated correctly, the treated wastewater discharge 
from TÜPRAŞ will not pose a significant pollution threat to the Ilısu Dam area.  

3. Observations regarding the WWTP planned for Batman 

Currently a municipal WWTP does not exist in Batman and the municipal wastewater is 
discharged to the Dicle river without any treatment. The municipality is planning to 
construct a WWTP with funding supplied by KfW (German credit corporation). The 
planned WWTP is very similar to that already in operation in Diyarbakır. This plant, if 
constructed as planned so far, will carry out only a preliminary/primary treatment of the 
municipal wastewater of Batman. The plant will also generate methane gas from the 
settled sludge.  

The effluent of the wastewater from this plant will not satisfy the requirements of the 
Ilısu Project. The plant may be expected to remove only about %40 of suspended solids 
and BOD (biochemical oxygen demand) of the wastewater and the effluent will not be 
of sufficient quality, not even satisfying the secondary treatment standards.  

It is estimated that a wastewater treatment plant achieving effective C, N, and P removal 
and satisfying the EU wastewater effluent standards regarding discharges to sensitive 
areas can be constructed with approximately the same capital cost as the planned 
treatment plant, although the operational costs of such a plant will naturally be higher.  

One problem with the currently planned WWTP is that the expensive methane 
production units (digesters) will probably be useless when additional units for C, P, and 
N removal are erected at a later stage. This is because the carbon removed in primary 
sedimentation and sent to the digesters for methane production is expected to be needed 
in the denitrification process. To achieve denitrification, the digesters will probably be 
operated much below their design capacity, rendering the investment in them a largely 
wasted resource. 

Table 3-5: Wastewater Treatment Plants 

City WWTP capacity Start of operation Capital costs, € 

Diyarbakır 135,000 m3/day 2005 (?) 

Siirt 18,780 m3/day 2008 (estimated) 9,354,000 

Batman 65,000 m3/day 2011 (estimated) 12,500,000 

 

The Operating Costs of Biological Nutrient Removal (BNR) Plant  

Batman Sewage Collection and Wastewater Treatment Plants Funds: 

The amount of funds available for the Batman Wastewater Treatment Plant and the 
sewerage network is 40 million €. 50% of these funds will be supplied by the Batman 
Municipality and 50% will be supplied by European Investment Bank (EIB). The 
Turkish Treasury will guarantee the EIB funds. 



Ilisu Hydropower Project, Turkey Page 17 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

Batman WWTP Design Parameters: 

The wastewater characteristics of Batman were not properly measured. In the feasibility 
report there are few measurements and they were not done throughout the year. 

Qdesign= 61 000 m3/d 
Population Equivalents= 320 000 
Qwwf: Wet weather flow=5 000 m3/h (120 000 m3/d) 

BOD5 = 262.3 mg/L 
COD= 688.5 mg/L 
SS= 327.9 mg/L 
NH4N= 29.3 mg/L 

 

Unfortunately, the above pollution parameters do not depend on real measurements but 
on the assumptions presented in Table 1: 

 
Table 3-6:  The Specific Loads Assumed in Batman WWT P Design 

Parameter Specific Load,  g/per/d Concentrations, g/m3 
BOD5 50 262.3 
TKN 7.44 39 
NH4N 5.58 29.3 
orgN 7.44-5.58 = 1.86 9.7 

 

This is why the BOD values presented are not round numbers such as BOD5=262.3 
mg/L: 

BOD Load= 320 000 pe * 50 g/per/d = 16 000 kg/d 
BOD 5= 16 000 kg/d/ 61 000 m3/d = 262.3 g/m3 

TKN= 320 000 pe* 7.44= 2 380 kg/d 
TKN= 2 380 kg/d/ 61 000 m3/d = 39 g/m3 

NH4N= 320 000 pe* 5.58 = 1 785 kg/d 
NH4N = 1 785 kg/d/ 61 000 m3/d = 29.3 g/m3 

Thus, orgN = 320 000 pe* ( 7.44-5.58) = 595 kg/d 
orgN= 595 kg/d/ 61 000 m3/d = 9.7 g/m3 

During the visit to the Batman Municipality, it was agreed with the Municipality 
engineers that they will do sampling from the wastewater and DSI laboratory of the 
region will perform the: BOD, COD, SS, TKN (Ammonia and Organic Nitrogen), Total 
Phosphorous, and faecal coliform analysis. Physical parameters such the yearly change 
of the wastewater temperature (which influences the design remarkably) will be 
measured by the Municipality. 



Ilisu Hydropower Project, Turkey Page 18 
Sub-Committee on Environment: Final Report February 13, 2008 
Ilisu HEP CoE  
 

 

 

The Capital Cost of the Batman WWTP 

In our meetings with the Batman Municipality staff (Engineer Ahmet Bozan), the 
amount of funds allocated for the construction of the Batman WWTP was learned to be 
about 12 million €. The sufficiency of this amount to construct Biological Nutrient 
Removal (BNR) plant that will produce effluent that complies with the European 
Discharge Standards to sensitive zones can be understood by comparing it with plants of 